Vendo

E san =il
RD8 Joining Assembly Instructions

Document Part #: 1142811 ECN: 51956
Rev: B Date: 4-15-10
Subject: Attachment of left and right sides for RD8 unit.

Tools Needed: Hammer, socket wrench set, 9/16” wrench or cresent wrench, small step ladder,
silicone gun and silicone, drill with Phillips head extension for #8 and #10 size screws.

Installation

Following installation, please review, fill out and sign form for activation of warranty within 5
days of installation. FAX: 1800-561-5684 or email: customerservice@vendoco.com

Step #1  Remove wood crate and cardboard packaging from both right and left sides. Remove each side off

of pallet.

0

VA
NN

/




Step #2

Remove all loose parts. Loose parts include: glass shelves, rear shelf supports, upper back cover
plate, lower back cover plate, top cover plate, top Styrofoam, back Styrofoam, front middle cover,
top middle cover, seam cover, brace, center air divider and hardware, center air deflector. Also,

there is a bag of hardware.

TOP MDDLE CO TOP COVER PLATE
SEAM COYVER FiH | -1Iu'J PiH 1147752
PAM | NA2055
) BACK STYRIFCAR
PIH 1141058
I i ¥ “; }ri":lll-iLIIJF;HFT FRONT MIDDLE COVER Lo ?E’\'n (\:}IEH Ik
P 1145794
| —
. CEHTER AR :_IE_;-.- DIER
] M 1142378
UPPER BACK SOVER PLATE
PIH 114202
CEMIER AR DERLECTOR
PYM 1170023
Hardware List
Quantity Part Number Description

7 V802062 Nut, 3/8"-16

7 V802291 Bolt, 3/8"-16 x 1"
7 V801491 Washer

20 V801489 Screw, 10-16 x ¥2”
4 V802086 Screw, PPH 8-18T2 3/8"
4 V802087 Screw, 8-15 x 12"



Step #3  Push machines together so that they align, but leave about 1ft between units.

LEFT SIGE LK

-

RIGHT SIDE LINIT

Step #4  While units are apart, place silicone along the lower, back and upper extension parts as shown.
Make sure not to put too much silicon towards the front edge so it will not squeeze out when units

are joined.

SILICOM PATH

I

f Y

Ty

o s

I i P P T gl Py




Step #5  Push the two units together. Install the (7x) 3/8” bolts, washers and nuts in the extentions but do not
tighten. There are 2 bolts in the top and bottom and 3 along the back. Using 9/16” socket wrench

and cresent wrench, first attach the upper extension. You will need to use a small stepladder to
reach the top two bolts.

UPPER EXTEMEIOMN
BOLTS

A

L[ § T o]




Step #7  Place approximate 3/8” silicone bead along lower, back and upper seam in the front.

PLACE SILICOMN BEAD

ALDMG SEARM

Step #8 Install the top cover plate using the (6x) self-tapping screws (p/n V801489) in the holes on the top of

the machines. Fill in any gaps in the back of the machine with silicone.

TOP COVER
gmﬁ




Step #9 Install rear foam blocks and upper back plate cover by placing the oblong cutouts around the screw
heads and using (6x) black self-tapping screws (p/n V801489) in the bottom 6 holes to secure it.

Ensure that you slide the top of the upper back plate under the top cover plate.

DBLOMNG

—
L CUTOUTS
= =

UPPER EACK
FLATE COVER

BLOCKS

Step #10 Remove front bottom panel by pulling forward at the top, it is attached using magnets, and then

lifting the bottom off of the hooks.

== sS=Sas =SaEs
=r=—== s e

=1 = x
FROMT LOWER PAN Z_EJ

A



Step #11  Attach lower front cover to holes in base using (4x) black self-tapping screws (p/n V801489).
Attach air dam holders into top flange of the lower front cover using (4x) gold round head screws
(p/n V802086). If holes on air dam holders don't align you may need to loosen screws already

installed and shift it over. Replace front lower panels.

Step #12 Remove bottom panels by lifting out of the units.




Step #13 Install top cover in space between the two lower panels. Use (4x) rounded head screws

(p/n V802087) to secure and replace the two lower panels.

TOP COVER

Step #14  Place glass shelves and rear shelf supports on each shelf. The rear shelf support is placed

against the back edge of the glass.

REAR SHELF
SUPPORT 1

GLASS SHELF—-|




Step #15 Install center air divider between shelves using (2x) self-tapping screws (p/n V801489) in existing

holes in the top extension parts.

CENTER AIR
DEVIDER  — ™

Ty

Step #16 Install seam cover using the two inside screws holding on the lampshade cover.

LAMPSHADE COVER SCREW

Al REW S




Step #17 Install the center air deflector in between the honeycomb by snapping the deflector under the
inside edge of the lighting fixture and the lip of the honeycomb bracket. You may have to detach the

middle snap fasteners holding the honeycomb bracket.

HOMEYCOMB
N x \ i
L . . 2

CENTER AIR D:r_l:::r-:::?;/

FROMNT OF MACHINE

TOP VIEW OF IMSIDE CEILING OF MACHINE

Step #18 Roll machine over to final location and wire up each unit to power source and water source. Once
finished install lower back plate using the same four screws holding either side of the rear screen.
Attach to cabinets using (2x) black self-drilling screws (p/n V801489) in the upper two holes. The

large oblongs should fit around the screw heads.

ACH WITH
EWS IN TOP
OLES

FUWAED B A K
LOWER BACE

PLATE COVER

REAR SCREEM

10



	Nut, 3/8”-16
	Bolt, 3/8”-16 x 1”
	Washer
	Screw, 10-16 x ½”
	Screw, PPH 8-18T2 3/8"
	Screw, 8-15 x ½”
	Step #13 Install top cover in space between the two lower panels.  Use (4x) rounded head screws            (p/n V802087) to secure and replace the two lower panels.
	Step #14 Place glass shelves and rear shelf supports on each shelf.  The rear shelf support is placed against the back edge of the glass.
	Step #15 Install center air divider between shelves using (2x) self-tapping screws (p/n V801489) in existing holes in the top extension parts.
	Step #16 Install seam cover using the two inside screws holding on the lampshade cover.
	Step #17 Install the center air deflector in between the honeycomb by snapping the deflector under the inside edge of the lighting fixture and the lip of the honeycomb bracket.  You may have to detach the middle snap fasteners holding the honeycomb bracket.
	Step #18 Roll machine over to final location and wire up each unit to power source and water source.  Once finished install lower back plate using the same four screws holding either side of the rear screen.  Attach to cabinets using (2x) black self-drilling screws (p/n V801489) in the upper two holes.  The large oblongs should fit around the screw heads.



